00000 O 0 O MENU BACK

5321 000A =yv» ( EN ) ENGINE ( DOMESTIC )
17
Re| &RES IR R S " RS g &
2
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FROM ~ UP TO SERIAL NO.| REMARKS
1 5321 0001 000|TIvY"Y ENGINE 1 |EH650DC7060 ~NO.1810827 Manual Choke
1 5321 0003 000|IV Y'Y ENGINE 1 |EH650DC7080 D |NO.1810828 ~ Auto Choke
2 |5321 0005 000]|7°-1) PULLEY 1
3 |5321 0006 000]Akys STOPPER 1
4 |K710 0108 020|F# Lk BOLT 2 |M8 x20(7T)
5 5306 0025 000|74%°7% ADAPTER 1
6 |5321 0009 000 |H—A HOSE 1
7 |5321 0011 000|A'—R BASE 1
8 |K814 0110 040|Fi Lk BOLT 4 |M10 % 40(8T)
9 |F301 0110 000|FFvb NUT 4 IM10

10 | K710 0110 020|Fik Lk BOLT 4 [M10x20(7T)

11 |F301 0108 000|FFyb NUT 4 |M8

12 | 5305 0041 000|F' LY BOLT 1

13 10050 1100 180)h—ANUN BAND 1

14 10833 0001 000 |¥-ILT7Y ¥ WASHER 1 |SW-10

15 |K712 0110 012|F& ILb BOLT 1 IM10X12 P=1.25

16 | K110 0108 016|F# Vb BOLT 1 |M8x16(4T)

17 |5321 0016 000 |h/n — COVER 1

18 |5321 0019 00041l —4 INSULATOR 1

19 10350 0140 618 |PW WASHER 2 |6X18%x1.6

20 | K700 0106 020|F )Lk BOLT 2 M6 x20(7T)

21 | 0050 2108 103|457 CLAMP 1 |L80

22 | 0050 2110 083|95v7° CLAMP 1

23 |3537 1325 000|{>Yab—4 INSULATOR 1

CMX222 —1— 10/05/24




	MENU BACK: 


